



Product Service

# CERTIFICATE

No. B 041610 0004 Rev. 00

**Holder of Certificate:** **A. Kolckmann GmbH**  
Obere Schloßstr. 140  
73553 Alfdorf  
GERMANY

**Certification Mark:**



**Product:** **Anti slip layers**  
**Anti-slip mats**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the testing and certification regulations of TÜV SÜD Group have to be complied. For details see: [www.tuvsud.com/ps-cert](http://www.tuvsud.com/ps-cert)

**Test report no.:** 713210517

**Valid until:** 2026-08-22

**Date,** 2021-08-31

*Horst Kristen*

( Horst Kristen )



Product Service

# CERTIFICATE

No. B 041610 0004 Rev. 00

**Model(s):** AKO CAR PLAIN  
AKO EXACT BLACK  
AKO PRA21/6

## Parameters:

Model:	AKO CAR PLAIN	AKO EXACT BLACK	AKO PRA21/6
Weight per unit area [ca. g/m <sup>2</sup> ]:	669	313	225
Material thickness [ca. mm]:	2.5	2.5	1.0
max. surface pressure [kg/cm <sup>2</sup> ]:	0.02		
Supporting material:	PES / Glass yarn fabric		
Material covering:	PVC-foam	Acrylate-foam	
Working temperature range [°C]:	-25°C to +60°C		
Colour:	black		

**Tested according to:** PPP 51024D:2021

ZERTIFIKAT ◆ CERTIFICATE ◆ 認證證書 ◆ CERTIFICADO ◆ CERTIFICAT